Y —

PARTS LIST
IN—YI) X

BBWP-8BL
BBWP-8BL-BTFL

rall

SEIKO SEWING MACHINE CO., LTD.




IN—YYZARZFIABIZEELT
1. $HEMTHRITIHRIE. [ FRBTRLTHEYET,
2. COXRIF20245858 DT —RIZEDWVTHERESNT=2DTT,
3. BAMIEFELLICKALEREINDGZGELHYET,

B X

pages
FARRBIER 0000 e 1,2
FHEAREZR 0000 e 3,4
SHEE-KFERIIR = ceeeeeeeeereeesnneenneen s 5. 6
BHZEIR 0000 e 7.8
MIRZEER 0000 e 9,10
TEAREZR 0000 e 11,12
AR, ST TS 000 e 13, 14
ARLITE . T 15, 16
PEUBEARER 0000 e 17,18
PEVSAGIRE R 000 e 19, 20
EaZEVUBHR 000 e 21,22
WERRA{R 0000 e 23, 24
Z EIFREER 0 e 25, 26
FRERBR 0000 e 27, 28
FPBHBEFE 00 e 27, 28
HEATFRIR 0000 e 29, 30
FREBRRR 0 e 31, 32
DAY INYIBAIR(-BT)  crereerrei i 33,34
PRRAAYFREIR(-FL) veeereerrrii i 35, 36
FFNRAYTFBIR(-BT)  reeerrrrrerrrrriii i 35, 36
ZEERER 00000 e 37, 38
WZTOFAIT—ABRR(FL)  ceveeerrri i 37, 38
ORI F—T L e 39, 40
FREMEFR 1 00 41, 42

FREMEFR 2 000 e 43,



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line |:| .
2. This book was prepared based on information available in May. 2024.
3. Parts are subject to change in design without prior notice.

INDEX

pages
Machine body ............................................................ ‘I, 2
Upper Shaft meChanism ............................................................ 3, 4
Needle bar and thread take—up mechanism ~  sreeeerresssiiin 56
Inner presser foot meChanism ............................................................ 7, 8
Outer presser foot meChanism ............................................................ 9, 10
Lower Shaft meChanism ............................................................ ‘I ‘I’ 12
Throat plate and throat plate base ......................................................... 13' 14
HOOk Saddle and hOOk ............................................................ 15, 16
Feed Shaft meChanism ............................................................ 17' 18
Feed adjustment meChanism ............................................................ 19, 20
Upper feed mechanism ............................................................ 21' 22
Feed reverse meChanism ............................................................ 23, 24
Presser foot |i-ﬁ-_er- meChanism ............................................................ 25, 26
Bobbin Winder meChanism ............................................................ 27, 28
TenSion release meChanism ............................................................ 27, 28
Thread tenSion ............................................................ 29, 30
Lubrication ............................................................ 3‘], 32
QUiCk reverse meChanism (_BT) ............................................................ 33, 34
Knee SWitCh meChanism (_FL) ............................................................ 35, 36
Manual SWitCh meChanism (_BT) ............................................................ 35, 36
Air pressure meChanism ............................................................ 37, 38
Presser foot actuator meChanism (_FL) ............................................. 37' 38
Connectors and Cab|eS ............................................................ 39' 40
Accessories ‘I ............................................................ 41' 42

Accessories 2 ............................................................ 43,



F{KBH{%R ~ Machine body




F {AEH{% / Machine body

-l
[
k=] = = =
no, | WEES 2T BE & % DESCRIPTION
PARTSNO. | ® | & |QTY

1 |60384 * | x 1 [ RAZZ#E SUPPORT BAR

2 |61018 * | * 1 | R TOP COVER

3 |60227-02 * | x 1 |CDEAYILAZIL DIAL BUSHING, CD

4 |[B150607 * | * 2 | BRI L RUBBER CAP, 32.8

5 |[60229 * | * 1 | RFEH/N— COVER, ;T/TAKE-UP LEVER
6 |[60204 * | * 1 [ RFEHN—L BOLT, SOCKET M4X0.7 L=6
7 |31207 * | * 1 [ KFEHN—LE Ty v— WASHER, PLAIN M4

8 |[60228 * | * [ e ACTE S SHEET PACKING

9 | 30066 * | * 7 | E#RiE BOLT, SOCKET M5X0.8 L=12
10 [27172 * | 5 |gvig SET SCREW, SOCKET (CP) M6X1.0 L=8
13 | 60002 * | 1 | @R FACE PLATE

14 [B159150 * | % 1 | @RS Lt RUBBER CAP, 20.5

16 | 60004 * | x 1 | ERES OIL WICK, 130

17 | 60003 * | % 1 | @R SvF PACKING,; F-PLATE

18 | 27177 * | % 2 | @R BOLT, SOCKET M5X0.8 L=16
19 |B117936 * | % 3 | &tHENRT LR RUBBER CAP, 9.4

20 |20218 * | * i =PN RUBBER CAP

21 [20161 * | x 1 AR OIL WINDOW

22 18040 x | * 2 |3a—KAn—Lk SCREW 9/64X40 L=8

23 130025 x | * 2 [a—KAnN—1kDySv— WASHER, PLAIN L3.5

25 |BS20345 * | * 1 [FEYFERLNE RUBBER CAP

26 |B159150 * | * 1 |3—FyRd Ltz RUBBER CAP, 20.5

27 |B142743 * | - 1 |FLY YU =54 RUBBER CAP, 27.5

28 |B159928 * | - 1 | XYV F —IRIUE RUBBER CAP, 14

29 |B142374 * | * 2 |\ N—E Ty a BUSH, DRY ; L=20

30 |B140063 * | * I A ZIAY A PIN, DOWEL

32 |B153132 * | * 1 [/ HLR—RyR—Fa—T NYLON TUBE, L=13.5

33 |B140063 * | * 1 [/ HLR—RTYH Ry — PIN, DOWEL

34 |B104821 * | * 1 [/ \yoL " —8hT Lte RUBBER CAP, 10.5

35 |30046 * | 1 | 7—RERIE SCREW, TRUSS M4X0.7 L=4
36 |31207 * | % 1 | 7—ARBLETY— WASHER, PLAIN M4

37 12132 * | % 1 | &Lk BED SLIDE

38 |[6031-01 * | x 1 [ELRESHRLE SCREW  11/64X40 L=9.0
42 60358 * | * 1 | RyFEHR UPPER COVER ASSY, BED

43 60359 * | * 1 [RyREtR/SvF SHEET PACKING, BED

44 | 30075 * | x| 10 |RwhrEHRIE BOLT, SOCKET M4X0.7 L=8
45 |B105113 * | % 1 [ RyR#RiHtE SCREW 12.70X28 L=5

46 |B105215 * | * 2 [ RyKfaRE/Svx PACKING

47 |60357 * | x 1 | ZBRIAT PIPE

48 |60371 * | * 1 [ZEERREZ—LAT TUBE, 120

49 | 60364 * | * 1 [RyRihz OIL CAP, BED

50 |B140518 * | * 1 | RNyRilRy IRz SCREW 7.94X28 L=10

51 |B081007 * | * 1 | RNyRma o HEmig0) T O RING, P7

63 [B159150 * | x 1 [#RBHS—TLE RUBBER CAP

64 |60360 * | * 1 |AAWTF—2 OIL GAUGE

65 |37229 * | % 2 |7z SET SCREW, SOCKET M4X0.7 L=5
66 |61531 * | % 1 [AXMEZZ#E(R) SUPPORT BAR (LONG)

67 |61533 x | * 1 | FREFEH AR INTERMEDIATE CASE COVER
68 | 30046 x | * 4 | HREIFEH/N—RLE SCREW, TRUSS M4X0.7 L=4




L EhRS{% /Upper shaft mechanism




L #HEH{% /Upper shaft mechanism

—l
[
xn B0 = = P B
NO. A 2T A & DESCRIPTION
PARTSNO. | ® | & |aTY

1 |60007 x| % 1 | L UPPER SHAFT

2 |60015 * | * 1 (952 9F—avhi CRANK MOTION CAM

3 |11031 * | x 1 | EEARTY S BEARING, UPPER SHAFT

4 18607 * | % 1 |95 9HLIEA) SCREW 9/32X28 L=16

5 27172 * | % 1 |95 9HL0EB) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 |30066 x |« | 2 |o0gErSosEERL BELT, SOCKET M5X0.8 L=12

7 |35999 * | * 1 |90EIS291E SET SCREW, SOCKET (CP) M6X1.0 L=6
8 |60011 * | x 1 |85 9— BALANCER

9 |28027 * | * 1 | \So9—ik SET SCREW, SOCKET (CP) M8X1.25 L=12
10 |60009 * | % 1 | L&EBRAS— () BR-COLLAR, M U-SHAFT

11 27172 * [ x| 2 | EEBRAS—(d)IE SET SCREW, SOCKET (CP) M6X1.0 L=8
12 160010 x| % 1 | EERTY T () BEARING

13 |60223 x| % 1 | R&ESHS— COLLAR, BOBBIN WINDER

14 | 35999 * [ x| 2 |REBEHS—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 |60224 * | % 1 | ERJLNT—1 (38) UPPER BELT PULLEY ASSY

16 |60225 * | * 1 | ERJLRT—1—IEA) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 | 28043 T 1 | EXJLRT—1)—IEB) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 | 60008 * | % 1 | LEBRAS— () BR-COLLAR, B :U-SHAFT

19 | 60013 * | x 1 | EEBRAS—(1R)IL DR RETAINING RING, EXTERNAL C20

20 |27172 * | * 2 | EEBRAS—(1£)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 |60014 * | % 1 | LERTYLT (%) BEARING

22 |61503 E 1 | #4305 X)Lk TIMING BELT

23 |60225 x| % 1 | F—=)—1EA)ERY % SET SCREW, SOCKET (CP) M6X1.0 L=12
24 | 28043 x | * 1 | F—=U—kBXIE#H5% SET SCREW, SOCKET (CP) M6X1.0 L=10
25 [61529 x| % 1 [F—1)— PULLEY COMPLETE

26 |37031 * | % 1 | F—)—#LABl SCREW, FLAT M6X1.0 L=16

27 37028 * | * 1 |[F—=)—BLAaLES WASHER

28 |61504 * | * 1 | 7A4F5— IDLER

29 |61507 * | % 1 |7A4F5—x & IDLER FLANGE

30 |61505 * | * 1 | 7ARS>—HEh IDLER SHAFT

31 |31204 * | * 2 | 7ARS—Eh1E D EH RETAINING RING

32 |27171 * | x| 2 |74RS—x &L SET SCREW M5X0.8 L=10

33 |61506 * | x 1 | 7ARS—ARE IDLER ADJUSTING SCREW

35 |61534 * | % 1 | xRy INDICATOR RING

36 [27172 * | % 1 | X=FEYTIE SET SCREW, SOCKET M6X1.0 L=8

37 |37061 * | x| 4 | FARS—Tuiv— WASHER

38 |[37158 * | % 1 | F—=)—Tviv— WASHER

39 [61573 * | x 1 |7ARS>—EREE IDLER ADJUSTING ROD HOLDER

40 |29056 * [ % | 2 |14l BOLT, SOCKET M4X0.7 L=16

41 27171 * | % | 2 |7ARS—EAEENLL SET SCREW, SOCKET M5X0.8 L=10




&#t# - XFEEH{% /Needle bar and thread take—up mechanism

41




&#t# - XFEEH{% /Needle bar and thread take—up mechanism

—l
[
xn B = = P B
no. | HPEES 2T B & £ DESCRIPTION
PARTSNO. | ® | & |aTY

2 |60028-01 * | % 1 |&tEXE NEEDLE BAR BRACKET

3 |60028-02 * | x 1 |$HELT 58 NEEDLE BAR BRACKET SHAFT
4 |60028-03 * | x 1 [T LA RUBBER SHEET

5 |60030 * | * 2 |#tELEKBBEY PIN

6 |60044 * | * 1 | $HEREERAL—IL GUIDE RAIL, N/B-CLAMP

7 |37112 * | * 2 |#EfEEERL—ILIE SCREW M3X0.5 L=6

8 |[60622-A * | * 1 | gtiE NEEDLE BAR

10 [B140553 * | * 1 | gtk SET SCREW 1/8X40 L=45

11 [ 60041 * | * 1 | &tiEfasE NEEDLE BAR CLAMP

12 [37134 * | 1 | #tEEfERC SCREW M4X0.7 L=10

13 | 60042 * | * 1 |#tEREAE SLIDE BLOCK, N/B-CLAMP

14 |60034 * | 1 |#HELEE=—IL (T OIL TUBE, 110

15 | 60032 * | *x 1 | #ELEHS OIL WICK, 700

16 |60031 * | 1 |#tELXTERRIY SPONGE

17 | 30046 * | % 1 [#HEXERRTIE SCREW, TRUSS M4X0.7 L=4

18 |[61508 * | 1 [ RFEGER) THREAD TAKE-UP LEVER COMPLETE
19 [37046 * | % 1 | KERT7YLEH (N BEARING, S ; T-TAKE-UP

20 |37047 * | 1 | KER7YLH (X) BEARING, L ; T-TAKE-UP

21 37051 * | % 2 | RETvv— WASHER, THREAD TAKE-UP

22 |60019 * | * 1 | XEXZZ THREAD TAKE-UP SUPPORT

23 | 60021 * | * 1 | KfEZAHRL SUPPORT SCREW M4X0.7 ; T/TAKE-UP
24 |37585 * | x 1 | X#EZZLTVE NUT M4

25 137053 * | * 2 | XEBEXZ=Z—KILRTYLS NEEDLE BEARING

26 | 60020 * | * 2 | RK\EXZRUY SUPPORT RING, ; T/TAKE-UP

27 160022 * | * 1 |90ESISVY CRANK, 90

28 160023 * | * 1 [#%E93520(F) NEEDLE BAR CRANK ROD ASSY
29 |60024 * | x 2 | #BEISUORTYUYT BEARING

30 |60017 * | 1 | X#EEY PIN, ; T/TAKE-UP

31 |60116 * | 1 | XFEVIERL SET SCREW, SOCKET (CP) M5X0.8 L=8
32 60018 * | 1 | RKFEELA%)L BUSHING, ; T/TAKE-UP PIN

33 |60116 * | % 1 | RFEELA%)LIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 160043 * | * 1 | L EEAZILED BUSHING

35 | 60081 * | * 1 | #HEBELEEAZIL(ER) BUSHING, F

36 |B116920 * | * 2 |EtELEEHTYv— RING, THRUST

37 60039 * | 2 |$tELEE@HS— COLLAR

38 27177 * | x 2 |sHELEEAT—HHl BOLT, SOCKET M5X0.8 L=16

39 90625 * | % 2 |#ELEBMAT—HR LTy v— WASHER, SPRING 2-5

40 |NO124 * | % 1 |#tDP X 17 #24 NEEDLE, DPX17 (#24)

41 |61508C * | % 1 | X#FEEYE THREAD TAKE-UP LEVER SET
42 |[31110-A * | x 1 | #HEE1E BOLT, SOCKET M3X0.5 L=10

44 |60634 * | * 1 | #HEEEYIED NEEDLE CLAMP BRAKE PIN

46 |61024 * | x 1 | $tigE NEEDLE CLAMP




130 Z B4% /Inner presser foot mechanism




30 Z BH{%& /Inner presser foot mechanism

—l
[
xn B = = Do —1
NO. Ab 217 2E & DESCRIPTION
PARTSNO. | ® | & |QTY
1| 60081 * | * 1| #EE AL (BIT) BUSHING, F
2 | 60082 * | % 1| HEEARIL (18) BUSHING, B
3 |60106 * | * 2 | HEHS— COLLAR, UD ADJUST-SHAFT
4 {18028 * | * 2 | HEhHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
5 |60078 * | 1 | BE@RKRD SPONGE
6 |60080C * | * 1 | #EEeR) SHAFT ASSY
7 | 60080 * | * 1 | % SHAFT
8 |[31092 * | * 1 | EEEsal BOLT, SOCKET M4X0.7 L=12
9 |B104450 * | * 1| #EET LA RUBBER CAP, 8
10 | 60057 * | x 1 | #EEE CONNECTING PIN
11 | 60528 * | * 1| #EEhhE OIL WICK, 235
12 | 60068 * | x 1 | Fa—THAR(A) TUBE GUIDE
13 | 60064 * | x 1 | Fa—THARLE BOLT, SOCKET M3X0.5 L=5
14 | 60066 * | % 1| & LEATHER
15 | 18349 * | * 1| ik BOLT, SOCKET M3X0.5 L=6
16 | 60483 * | % 1 | BEATY v— WASHER, SQUARE 10X12X1
17 | 60065 * | % 1| Z-oXEHE CONNECTION
18 | 60059 * | * I E=21) STOPPER CLAW
19 | 60060 * | * 1 | A ERR PRESSER CONNECTION PLATE
20 | 60056 * | % 1 | Bz EEE PRESSER BAR CONNECTION
21 | 60059 * | * 1 [EViET STOPPER CLAW
22 | 60064 * | 1 |Evibmit BOLT, SOCKET M3X0.5 L=5
23 | 60056 o 1 | Bz EEE PRESSER BAR CONNECTION
24 | 60059 * | 2 |Evibn STOPPER CLAW
25 | 60064 * | % 1 | EvibmiE BOLT, SOCKET M3X0.5 L=5
26 | 60057 * | x 3 | BAEEREY CONNECTING PIN
27 | 60058 * | % 3 | MAEERE VRS OIL WICK, 50
28 | 60094 * | x 1 | EEARE =— LT OIL TUBE, 75
29 | BS51277 * | 2 | HEEIILE FELT
30 | BS51803 * | 1 | @8I/l FELT
31 | 60079 * | % 1| fEEhT LAE (B RUBBER CAP
32 | 60086 * | % 1 | HEEE RS OIL WICK, 80
33 | 60096 * | * 1| Bl b B EH RS OIL WICK, 20
34 | 60063 * | * 1 | it & Ein SHAFT, SLIDE BLOCK
35 | 61021 * | % 1 | PRz E INNER PRESSER BAR
36 |60062 * | x 1 [IRhIEAE GUIDE SLIDE BLOCK
37 |8145-03 * | * 2 [ERh A EEIE DR RETAINING RING, EXTERNAL 4
38 | 60061 * | % 1 | RNtk STEADY PLATE
39 [37136 * | % 2 | #fkRtibraE SCREW M5X0.8 L=10
40 |19411-S * | * 1 | hiEz INNER PRESSER FOOT
41 | 17104 * | * 1 | iz SCREW SM4.37X40 L=6
42 |19411C * | x 1 | B3Rz (FR) INNER PRESSER FOOT COMPLETE




438 Z B{% /Outer presser foot mechanism

S .l <L o8
NG ‘ ._,"




5V 38 % B8{% /Outer presser foot mechanism

—l
[
xn 0 = = PO —
No, | HEES || % BE & % DESCRIPTION
PARTSNO. | ® | & |aTY
1 |60161 * | % 1 [#Z E(FEARILA) BUSH, A ; P-FOOT LIFTER SHAFT
2 |B148197 * | % 1 [#z L (FEA%)LB) BUSH, R ; SPREADER SHAFT
3 |60162 * | % 1 [#z E(FEA%ZILC) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 * | % 1 [$Z L (FEA%ILD) FEED SHAFT BUSH, L
5 161023 * | % 1 [z EAZL BUSHING, ; P-BAR
6 |60116 * | x 1 | #REALLE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 |60069 * | * 1 | ARSI PRESSER ADJUSTING DIAL
8 |60070 * | * 1 | FAEAETHR (FR) PRESSER ADJUSTING PLATE ASSY
9 160077 * | * 1 | RzESRITILL FELT, PRESSER ADJUSTING PLATE
10 |60076 * | x 1 [BZAEYYIEY PIN
11 | 11426 * | 1 | #HAREEYIIE S IEDHER RETAINING RING, E7
12 |60156 * | 1 [$8% EFHER () P-FOOT LIFTER CONNECTION ASSY
13 [60157 * | * 1 |$8Z _EFHERE M OIL WICK, 400
14 |60158 * | % 1 [z LEEGENDEY PIN
15 [28043 * | * 1 | ¥z EFEE I SET SCREW, SOCKET (CP) M6X1.0 L=10
16 |[61022 * | x 1 |9\ xE PRESSER BAR, OUTER
17 |60074 * | x 1 | BAEXT) S E SHAFT, PRESSER BAR SPRING
18 | 60073 * | * 1 [#RBETIVTZ(TF) SPRING SUPPORT, D
19 [60075 * | x 1 | BRBERTIVT PRESSER SPRING
20 |60071 * | * 1 | BAERTY) T HS5— COLLAR
21 160072 * | x 1 | BABERXT)USZ (L) SPRING SUPPORT, U
22 [19060 * | * 2 |HABERT)OTEMAT )V TEY PIN, SPRING 3X8
23 [31094 * | * 1 | BABEXT) T EIE DR RETAINING RING, E5
24 |60155 * | * 1 |z LEITE PRESSER BAR, LIFTER SHAFT
25 [60580 * | % 2 |z ElFE#AS— COLLAR
26 |35999 * | x| 2 |z EiFEHS—1ERL SET SCREW, SOCKET M6X1 L=6
27 |60380 * | % 1 [BEFE (L) KNEE LIFTER ARM, U
28 |28031 * | * 1 |EYEFB(E)#ERL BOLT, SOCKET M6X1.0 L=14
29 160163 * | * 1 |z EFB(LE)RTYVY SPRING
30 |61525 x| * 1 | REITFESEEGD K-LIFTER CONNECTING BAR ASSY
31 |61525-01 * | x 1 | REITERES KNEE LIFTER CONNECTING BAR
32 (30203 * | % 2 | OR—IL LINK BALL
33 [11412 * | x| 2 |UvOR—ILFvb NUT
34 |28578 * | 2 |V LITERET Y v— WASHER, SPRING 206
35 [60165 * | *x 1 [z EFHLB) PRESSER BAR LIFTER CAM, B
36 |34323 * | x 1 | R EFALTL BOLT, SOCKET M5X0.8 L=18
37 |60164 * | * 1 [$8Z EFHLA) PRESSER BAR LIFTER CAM, A
38 |61050 * | * 1 | #HRLEFHLRERLE SHOULDER SCREW 15/64X28
39 |[61051 * | % 1 [#HREFALA)TYYv— WASHER, PLAIN L6
40 |8047 * | % 1 |2 EFALAIERT v v— WASHER, WAVE 8
42 |60166 * | % 1 |8z B PRESSER LIFTER BAR
43 | 11430 * | % 1 |z LEIFHEEY LEVER GRIP
44 |60379C * | * 1 |BREITE#GD KNEE LIFTER SHAFT ASSY
45 |60379 x | x 1 |BREITER KNEE LIFTER SHAFT
46 |BS16290 * | * 1 |RREITE#EY NEEDLE ROLLER, 4X19.8
47 |28208 * | % 1 |EYEFEhEOHER RETAINING RING, E10
48 |60381 * | * 1 |BREFB(T) KNEE LIFTER ARM, D
49 34323 * | 1 [E¥EITFB(T)#ERL BOLT, SOCKET M5X0.8 L=18
50 |30804 * | *x 1 | EIFBT) vk NUT M6
51 |60159 * | *x 1 |z EFE#@E NEEDLE ROLLER, 5X29.8
52 |30804 * | x| 2 |FHABAGHIAVILF VL NUT M6
53 |[61020 * | * 1 |fziaE PRESSER HOLDING BRACKET
54 (27174 * | * 1 [#EziaEik PINCH SCREW M5X0.8 L=8
55 |18484 * | x 1 |4 Rz SCREW 3.57X40 L=11
56 | 10677 * | * 1 |9 R IETyS v— WASHER
57 |19470 * | x 1 | T4 H—H—F FINGER GUARD
58 [10796-S * | x 1 | 4Rz OUTER PRESSER FOOT

10




T#HES{% /Lower shaft mechanism

11



TEHEH{% /Lower shaft mechanism

—l
[
xn B0 = = P B
NO. A 2T B & DESCRIPTION
PARTSNO. | ® | & |aTY

1 160328 * | x 1 | FERATAZIL BUSHING, F ;L-SHAFT

2 |BS07333 * | * 1 | FTEAARILEDISAT PIPE, 4

3 160326 * | * 1 | FEhA AL —IL(ED) OIL SEAL

4 60368 * | x 1 | FEA%IL (1) BUSHING, B ;L-SHAFT

5 |[60327 * | 1 | FEhA AL —IL(#R) OIL SEAL

6 |61509 * | x 1 | T#ah LOWER SHAFT

7 |61510C * | x 2 | FTEARTYUTHS— (1) LOWER SHAFT BEARING COLLAR ASSY
8 |37185 x | x | 4 | F&8ARTYLHHS—IE SCREW M6X0.75 L=6

9 |61544 * | x 1 | F#¥rv— LOWER SHAFT GEAR ASSY

10 |28031 * | *x 1 | FE¥v—ik SCREW M6X1 L=14

12 |B144875 * | x 1 [#8man PLUNGER

13 | BS38268 * | x I EZS: == A2 SPRING, COMPRESSION

14 | BS38442 * | x 1 |[#ma0ik+l SCREW 6.35X40 L=5

15 |60369 * | *x 1 [ FARILRT—1) (#8) BELT PULLEY ASSY, LOWER

16 | 10615 * | * 1 [ F7—U—#kidta SPRING, LOCK LEVER

17 |10616 * | % 1 | FT—U—#&E LOCK LEVER

18 [10617 * | % 1 | FF—U—IN RATCHET

19 |10618 * | % 1 | FT—U—INE#E CONNECTING LINK

20 |10620 * | x 1 | F7—U—ElYE> PIN, COTTER

21 |10614 * | x 1 [ FT7—U—tRiEEEY SHAFT, SPRING

22 10613 * | x 1 | FF——#eEY LOCK LEVER SHAFT

23 |27170 * [ % | 2 | FRILNT—1LE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 110619 * | *x 1 [ FT—U—2RTYoH SPRING

25 |60370 * | 1 | FRILNT =)= BELT SHAFT, LOWER

26 |37026 * | *x 1 | FRILNSHEEIEA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 |37185 * | *x 1 | FRILNSHEEIEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 |28043 * | * 1 | FEhA%IL@EDNLE SET SCREW, SOCKET (CP) M6X1.0 L=10
29 |[61587 x | x 1 | TE#¥Xv—h>— LOWER SHAFT COLLAR

30 |61588 x [ x | 2 | FEFvY—h>—IE SET SCREW, SOCKET 15/64X28 L=6.0

12




#tix. #HRET S /Throat plate and throat plate base

23

13



#tHk. &#t#REt & /Throat plate and throat plate base

—l
[
xn 0 = = PO —
A R R & % DESCRIPTION
PARTSNO. | ® | & |aTY

1 |61630 * | * 1 |$trta THROAT PLATE BASE

2 161539 * | % 2 | #iREEILEDHRL SCREW 5/16X24 L=18.0

3 |61586 * | % 2 |#iREELEDRLTYIvy— WASHER

4 |14022 * | % 1 | R4S (5D THROAT PLATE SUPPORT (FRONT)
5 |14024 * | ok 2 | #tHR=E (A LHRL SCREW  3/16X32 L=9.5

6 |14023 * | % 1 | #1258 (%) THROAT PLATE SUPPORT (REAR)

7 | 14024 * | ok 2 |#tHlR=E () LHRL SCREW  3/16X32 L=9.5

8 14029 * | % 1 |AvHNN—FZ HOOK COVER SUPPORT

9 |14013 * | * 2 | ATHhN—XZ1EHRL SCREW  9/64X40 L=55

10 | 14021 * | % 1 | ##k THROAT PLATE

11 | 14013 * | % 2 | §ttRiEsHAL SCREW 9/64X40 L=5.5

12 | 14026 * | % 1 | #HiREETILE FELT

13 [12128C * | 1 | ZEYRAT< () FEED PLATE SLIDE BLOCK COMP.
14 (12128 * | 1 | ZURADIY FEED PLATE SLIDE BLOCK

15 | 12129 * | % 1 | EYRAIT <R LEH FEED PLATE SLIDE BLOCK SCREW STUD
16 | 6339 * | % 1 [ EYIRAI<ILEHRL FEED PLATE SLIDE BLOCK SCREW
17 | 13076-01 * | % 1 | ZYiRAIT <R LET vk NUT 7/32X32

18 | 10703 * | % 1 [ ZEYIRAT YR LCET Y v— WASHER

19 | 61631 * | % 1 [ &EYse FEED DOG

20 |10561 * | * 1 | ZEYEEHRL SCREW  11/64X32 L=6.5

21 | 61530 * | % 1 [ ZEYk FEED PLATE

22 |25162 * | % 1 |fEBIEE THROAT PLATE BASE SUPPORT

23 | 25147 * | % 2 | BT A IEDHHRL SCREW 5/16X24 L=26.0

24 | 61586 * [ x [ 2 |#BIEEIEHRELTYSY— WASHER

25 | 10545 * * 4 |W#EBIEEETERL SCREW 11/64X32 L=14.0

26 | 14027 * | % 1 |#REEHN—(E) THROAT PLATE BASE COVER (LEFT)
27 |14013 * | % 4 | EREEHN—(E)1EHRL SCREW  9/64X40 L=5.5

28 | 10581 * | ox 1 [ FEYIRAZLL FEED PLATE ADJUSTING SCREW

29 |[13076-01 * | x 1 [ EURARRLC YR NUT 7/32X32

32 | 14012 * | * 1 | iR EH/N—(FD) THROAT PLATE BASE COVER (FRONT)
33 |[14013 * [ = 2 | #tiREEHN—(GD IEHRL SCREW  9/64X40 L=5.5

34 | 14012 * | % 1 |t EHh/N—(38) THROAT PLATE BASE COVER (REAR)
35 |14013 * | % 2 | #tiREEHN—(&) IEHRL SCREW  9/64X40 L=5.5

14



HY1EE. 57 /Hook saddle and hook

15



H<LtE. 5737 /Hook saddle and hook

—l
[
xn B0 = = P B
NO. A 2T B & DESCRIPTION
PARTSNO. | ® | & |aTY

1 [15041 * | ok 1 | REYV BOBBIN

2 114005 * | % 1 [Hh< ) HOOK COMP.

3 |14005-01 x| * 1 |sHv HOOK (BODY)

4 |16407-07 * | ok 1 [ RERAKR THREAD GUARD

5 |[16407-08 * | % | 2 |REARLEDRLC THREAD GUARD SCREW

6 |16407-05 * | * 1 | &2k NEEDLE GUARD

7 |16407-06 * [ % | 2 |$ZHRiEHRAL NEEDLE GUARD SCREW

8 |[15040-02 * | * 1 [R"Ah= BOBBIN CASE (BODY)

9 |15040-10 * [ * 1 | RAF/FR TENSION SPRING

10 |16407-12 * | 1 | REAFNARFAFHRL TENSION REGULATING SCREW
11 |16407-11 * | ok 1 | RAF A ARLEDHRL SCREW  UNF No. 4X40

12 | 14005-03 * | * 1 |RATE|Z (V8 HOOK GIB

13 | 16407-04 * | ok 3 [AATHZRL HOOK GIB SCREW

14 [14005-17 * | * 1 [AvESHEERC HOOK SCREW

15 |14005-19 * | * 1 |svh<ozuk FELT

16 |14005-18 * [ x| 3 |hwLksHil HOOK SET SCREW

17 |14014C * | * 1 | h<Hh/N—R) HOOK COVER COMP.

21 114019 x | * 2 | h<hN =5 — RUBBER

22 114013 x | x| 2 |hwhHN—LE SCREW  9/64X40 L=5.5
23 [14017 * | % 1 | AHN—BZ /3R HOOK COVER SPRING

24 114013 x| * 1 | ATAN—EZ AR SCREW 9/64X40 L=55

25 |[14032 x| * 1 [REVF—RF—T+— BOBBIN CASE OPENER

26 | 14008 x| * 1 |A=vtETzILk FELT

27 |61537 x| * 1 |h<tE HOOK SADDLE

28 | 25147 * | x| 2 [HhvLt&LE SCREW 5/16X24 L=26.0

29 |61586 * | % | 2 |AvEBLETYIY— HOOK SADDLE SCREW WASHER
30 (61601 * | * 1 |h~<Eh HOOK DRIVING SHAFT

31 |14010 * | * 1 |A<E@IILE FELT

32 |61545 * | = 1 | AVEHTFv— HOOK DRIVING PINION (SPIRAL)
33 18028 * [ % | 2 |AvE@FYv—IE SET SCREW M5X0.8 L=5

35 114033 * | * 1 | #A—TF+r—=X BOBBIN CASE OPENER FORK
36 | 15055 * | * 1 | A—7F+r—=Xik SCREW 11/64X32 L=9.0

37 |61554 * | ok 1| OIL WICK 4X4 =260

38 14013 x| * 1 |5RESiE SCREW 9/64X40 L=5.5

39 |61515 x| * 1 | h<E#h>— HOOK DRIVING SHAFT COLLAR
40 |18028 * | % | 2 |AvE@HS—IE SET SCREW M5X0.8 L=5

41 |61553 * | *x 1 |EZ—)Lisq7 OIL TUBE ®5 L=80

16




£ YRS {% /Feed shaft mechanism

17



£ Y EARE{% /Feed shaft mechanism

—l
[
xn B = = P B
no | FhmES 2T HE = £ DESCRIPTION
PARTSNO. | ® | & |aTY

1 160081 * | * 1 |EYEASIL (B BUSHING, F

2 |60081 * | * 1| ETFEARILED BUSHING, F

3 160322 * | x 1 | EYERARIL (F) FEED SHAFT BUSHING

4 160320 * | ok 1 | ETE#AZIL(18) UD-SHAFT BUSHING, B

5 [60321 * | % 1 | EYEAZIL () FEED SHAFT BUSHING, B

6 |60324 * | * 1 | EYERA A IL—ILED OIL SEAL

7 |60324 * | % 1 | ET&#AIL—IL OIL SEAL

8 60331 * | % 1 | EYEA AL —IL(ER) OIL SEAL

9 |60313 * | * 1 [ZEYE FEED SHAFT

10 |BS12718 * | % 1 |#EYETT)LE CHEMICAL FELT

11 |B116920 * | * 1 | EYET Y v— RING, THRUST

12 |60310C * | * 1 [ZEYEEGED) FEED BRACKET SET

13 [60316 * | x 1| EYBE FEED ARM

14 (31021 * | % 2 [EYREsEl BOLT, SOCKET M6X1.0 L=16

15 |60310 * | 1 [EYEEEUM FEED BRACKET ASSY

16 |31094 * | * 2 |#EYLTEEVIEDE RETAINING RING, E5

17 160308 * | 2 | EYLETFEZEIVv— WASHER, PLAIN

18 |60330 * | * 1 |ZEYBE 1R SET SCREW, SOCKET (CP) M5X0.7 L=4
19 | 60311 * | * 1 | EYEEY PIN

20 |31094 * | * 1 | EYBE > 1L RETAINING RING, E5

21 |60308 * | x 2 |REYLETEREITVv— WASHER, PLAIN

22 |61558 * | *x 1 | EYBIEY EZ—ILisA4 T TUBE, 185

23 |61559 * | * 1 [ZEYUBE > OIL WICK, 270

24 |0148-F * | *x 2 |[EYBEZ—IIL/A4TTTILE FELT, 3X18

25 |15087 * | * 1 [EZ— 4Tz TUBE SUPPORT, A

26 |60204 * | * 1 |Ex— )L/ T#Hz 1k BOLT, SOCKET M4X0.7 L=6

27 |60317 * | x 1 | EYETREEEEUAD FEED CONNECTING ARM ASSY, UD
28 [60317-01 * | * 1 | EYLETESE FEED CONNECTING ARM, UD

29 |60310-02 * | * 1 [ZYLETEEZEEY PIN

30 (31094 * | ok 2 |REYLETEREEIEOEH RETAINING RING, E5

31 |60308 * | * 2 | REYLETEDREITVIv— WASHER, PLAIN

32 |28068 * | *x 1 | ELETESEE#FHRL BOLT, SOCKET M5X0.8 L=20

33 |60333 * | x 1 | EYEEEVHS OIL WICK, L=110

34 160318 * | * 1 |EYETYLYGR) FEED LINK ASSY, UD

35 | 60079 * | x 1 |EYET LE RUBBER CAP

36 |60339C * | * 1| FTREYEEOVRGE) LOWER FEED CONNECTING ROD SET
37 160343 * | * 1 | \wH o8 —EkE BACK CYLINDER CONNECTION
38 160339 * | * 1| FEYEROVR(FHE) CONNECTING ROD ASSY, L-FEED
39 |60315 * | x 1| &Y EhAE FEED SHAFT ARM

40 |28058 * | * 1 | EYEhkEEEalC BOLT, SOCKET M6X1.0 L=12

41 160338 * | x 1 | FEYEREY PIN

42 (31094 * | x 2 | FTEYEHE I RETAINING RING, E5

43 |60308 x [ x| 2 | TFREYEHKEDTYv— WASHER, PLAIN

44 160337 * | * 1 | FEYHL LOWER FEED CAM

45 27172 * | * 2 | FEYAHLILE SET SCREW, SOCKET (CP) M6X1.0 L=8
46 (60314 * | % 1 |EYEIEHER RETAINING RING, E12

47 (60106 * | x 1 | EYEHhS— COLLAR, UD ADJUST-SHAFT

48 118028 * | * 1 | EYVEHS—LE SET SCREW, SOCKET (CP) M5X0.8 L=5
49 (60319 * | x 1 | ET# SHAFT, UD

50 |BS12718 * | * 1 | ET#7ziLk CHEMICAL FELT

51 | 60106 * | x 2 | ETFEHS— COLLAR, UD ADJUST-SHAFT

52 |18028 * | * 2 | ETFEhAS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 * | * 1 | ETEhT Ltz RUBBER CAP

55 |61014 E 1 | FTEYLETHAL FEED CAM, UD

56 |35999 * | * 2 |#EYEThHhLIE SET SCREW, SOCKET (CP) M6X1.0 L=6
57 160336 * | % 1 |EYETFOYR FEED ROD, UD

58 |60315 * | % 1 | E T EhfkE FEED SHAFT ARM

59 |28058 * | % 1 | ETEBERHtl BOLT, SOCKET M6X1.0 L=12

60 |60338 * | 2 |EYLETFRYREY PIN

61 [31094 * | % 4 | ETFOYREV LR RETAINING RING, E5

62 |60308 * | 4 | EFOYRIviv— WASHER, PLAIN

63 |61632 * | * 1 | EYIRE FEED PLATE BASE

64 |60540 * | x 2 [ZEYHREILE SCREW M4X0.7 L=8

65 |12131 * | % 1 [FEYIREBEARL HINGE SCREW 3/36X32

66 |50103 * | *x 1 | EYIREERLCFVE NUT

67 |61557 * | * I REZDEEMIS T-JOINT

18




£ Y ERERA{R /Feed adjustment mechanism




£ Y FREEA{%/Feed adjustment mechanism

—l
[
xn B = = P B
No, | APEES || % BE & % DESCRIPTION
PARTSNO. | ® | % |aTY

1 |60186 * | = 1 | ZYFRASF1VvIL(LE) FEED ADJUSTING DIAL, U

2 |BS38284 * | * 1 |32YRERL ADJUSTING SCREW

3 |[10812 * | * 1 |F4v)LiERl SCREW 3/16X28 L=19

4 | B142746 *x | * 1 | FAYILTyv— SUPPORT PLATE

5 |18420 * | x 1 |oyvsy O RING, 10

6 |B145502 * | * 1 |54V ILEY POSITIONING PIN

7 |B100328 * | % 1 | FANVILEDRTIY SPRING, COMPRESSION

24 |60191 * | * 1 | BYSAEH) S —R SETTING PLATE, PC-CYLINDER
25 | 18065 x| * 4 | FEYRE) A RIE BOLT, SOCKET M5X0.8 L=14
26 | 90625 * | % 4 | FEYIRE) A RIET Y v— WASHER, SPRING 2-5

27 | 60340C * | ok 1 |8 —tyk BACK CYLINDER ASSY

28 | 60346 * | 1 [AEL—ILEWL) GUIDE RAIL ASSY, L

29 |60346 * | 1 [AEL—ILER) GUIDE RAIL ASSY, R

30 | 27177 * | * 4 |AEL—ILLE BOLT, SOCKET M5X0.8 L=16
31 | 90625 * | * 4 |BEL—ILILETY v— WASHER, SPRING 2-5

32 |[60347 * | * 1 |V —AEEY NEEDLE ROLLER, 7X22.4

34 |[60350 * | = 1 [\ Yo —FEREY CYLINDER GUIDE PIN, B

35 | 60230 * | x 1 |EREVRTYS SPRING

36 |60213 * | * 1 |V A—FERAEVIE SET SCREW, SOCKET (FT) M10X1.5 L=10
37 | 60341 * | * 1 |18y —F AL —IL(i) OIL SEAL (BACK)

38 |60212 * | *x 1 |78y E—F AL —IL®ED) OIL SEAL (FRONT)

39 [60188 * | * 1 [ £YER &R FEED ADJUSTMENT ARM

40 |60189 * | * 1 | EYEREBE PIN

41 | 27172 * | * 1 [ZEYREBE 1 SET SCREW, SOCKET (FT) M6X1.0 L=8
42 |[60190 * | % 1 | ZYSRAEBRRATIVT SPRING

43 |60194C * | % 1 RV SEGD) FEED ADJUSTING LEVER ASSY
44 (60194 * | * 1 [ ZEYRET=5E FEED ADJUSTING LEVER

45 (60195 * | ok 1 [ ZEYRE=5FEEY NEEDLE ROLLER, 6X25

46 |[60115 * | * 1 [ ZEYREHERE Y LINK PIN, 8

47 |[18028 * | * 2 | REYREIEHFEE I SET SCREW, SOCKET (CP) M5X0.8 L=5
48 | 37008 * | % 1 | RV EHORL SCREW M5X0.8 L=25

49 |[61521 * | *x 1 [ZEYEREERE FEED ADJUSTING CONNECTION
50 |60348 * | 1 |8 —125%F CONNECTING BLOCK, B-CYLINDER
51 | 60351 * |k 1 |71\ s —125%F1E BOLT M6X1.0 L=25

52 | 60349 x| % 1 | 1\woo) o —13FE L PIN SCREW M6X1.0

53 | 60342 * | x 1 | \woo )8 =27y SPRING

54 | 61526 x | * 1 |1\ F—RT o5& 8 SPRING LATCH

20




3£ YBH &R /Upper feed mechanism

14

21



3£V BA{%/Upper feed mechanism

—l
[
xn 0 = = PO —
No, | APEES || % BE & % DESCRIPTION
PARTSNO. | ® | & |aTY
1 160214 x | * 1 | EEYEZOVR UPPER FEED CONNECTING ROD
2 |28076 * | % 1 | EEYEHEOVR#ERLC BOLT, SOCKET M6X1.0 L=18
3 |61567C * | *x 1 |E=Z— )L/ 7 HRsEa) OIL WICK, PIPE ASSY
4 |[30750 * | * 3 |RSEIE/NUR FASTENING BAND
5 |61522-AC x| * 1| E#YEREOYE (d) UPPER FEED CONNECTING ROD (MIDDLE)
6 |60217 * | *x 2 | EiEYER (R UPPER FEED CONNECTION ASSY
7 |BS07333 * | % 2 | EEYERENSRAT PIPE, 4
8 117047 * | * 4 | EEYEHKESIFEERAL SHOULDER SCREW 9/32X28 L=85
9 |17095 * | * 4 | EEYEHERCIESHER RETAINING RING, E8
10 [61536 * | * 1 | EEYEREOYR () & HOLDER FOR HINGE SCREW
11 27171 * | * 2 | EEYEHEOYR(F)EELE SET SCREW M5X0.8 L=10
12 18015 * | * 1| EEYEERYE () Bl HINGE SCREW
13 | 61538 * | % 1| EEYEREZSE CONNECTING LEVER, U-FEED
14 | 28076 * | % 1| EEYERE=HFERL BOLT, SOCKET M6X1.0 L=18
15 [60079-A * | % 1 | ZEYET LFE(R) RUBBER CAP

22




W ELRH{% /Feed reverse mechanism

<-8BL/-8BL-BTFL>

<-8BL>

23




W ELRH{% /Feed reverse mechanism

-
[
xn B0 = = oy —
NO. A 2T A & DESCRIPTION
PARTSNO. | ® | & |aTY
1 60203 x | x| 1 [NwoL—ag SHAFT, R-LEVER
2 [17095 x| * | 1 [/\vsLA—BRIEDER RETAINING RING, E8
3 |B025100 ¥ |+ | 1 [ /SvsLA—ET v v— WASHER, PLAIN S 10
4 |B147504 x|+ | 1 (w4 SPACER
5 |60204 x | x| 3 |wJ4k BOLT, SOCKET M4X0.7 L=6
6 |BS07375 ¥ | % | 1 | RvaLa—zFYLy SPRING
7 |BS07374 x | x| 1 |[/"\wHLs— REVERSE STITCHING LEVER
8 |BS07384 x | - | 1 |hTSRALIN—(4 REVERSE STITCHING LEVER PLATE
9 |B100511 | - | 1 |/\vsLa—@ELRal SCREW 4.76X32 L=6.5

24




IRz _E(FE8{%/Presser foot lifter mechanism

25



Iz _EIFB8{%/Presser foot lifter mechanism

—l
[
xn 0 = = P B
no. | HRERES | | |HE & % DESCRIPTION
PARTSNO. | ® | & |aTY

1 160120 x | x 1 | L T=5AETEAZILED) UD-ADJUSTING SHAFT BUSH, F

2 |60081 x | x 1 | L TEREEAZILER) BUSHING, F

3 |60126 * | * 1 |CDEAYIL DIAL, CD

4 160127 x | x 1 [CDHEAYVILAL DIAL CAM, CD

5 160128 * | * 1 |CDEAYVIEY DIAL PIN, CD

6 |1917 x | x 1 |CDEAYVILEDRT) S SPRING, A

7 [1392 x | x 1 |CDEAYILIERL SET SCREW, (CP) 11/64X40 L=6.5
8 |60107 * | * 1 | L FTEUBREZITEY SUPPORT PIN

9 |[60116 * | * 1 | L TFEUB®REZTEVLE SET SCREW, SOCKET (CP) M5X0.8 L=8
10 |60098 * | * 1 | E T=RE#E ) ADJUSTING BRACKET ASSY, UD

11 60103 * | * 1 | L TEREE ADJUSTING BRACKET, UD

12 160109 * | x 1 | ETFERHFEHS— ADJUSTING BRACKET COLLAR, UD
13 | 30066 x | x 1 | EFEHRAHEHAT—1ERL BOLT, SOCKET M5X0.8 L=12

14 |90625 x | x 1 | L TERAHEHLT LTV v— WASHER, SPRING 2-5

15 |28563 * | * 1 | ETF=ERHERM/A— BOLT, SOCKET M5X0.8 L=8

16 |90625 * | x 1| REYIS—T S v— WASHER, SPRING 2-5

17 |60114 * | x 1 | SAEEY 2B LINK ASSY, B

18 |60115 * | * 2 |AFsHEY BV LINK PIN, B

19 |27170 * | 2 | RSB IB)EVLE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 | 60099 * |k 1 |z EThHLA INNER PRESSER CAM, UD

21 | 27172 * |k 2 |z ETAHLILE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 |60101 * | x 1 |2z ETAYR INNER PRESSER ROD, UD

23 | 60100 * |k 1 |z ETFRYRRF7YL S NEEDLE BEARING

24 60113 * | *x 1 | AsEY9(A) LINK, A

25 [60102 * | x 1 | EFEYREY ROD PIN, US

26 |60083 * | x 1 | HEEh=5F CONNECTING LEVER

27 |34323 * | = 1 | HEE=5FERHDHRL BOLT, SOCKET M5X0.8 L=18

28 | 60084 * | * 1 | EEZ5FEEY PIN

29 27170 x| * 2 | L TEHESEL SET SCREW, SOCKET (CP) M5X0.8 L=6
30 |60106 * | * 2 | L TEHEEHT— COLLAR, UD ADJUST-SHAFT

31 |18028 * | * 2 | L TFEHEEHT—LIE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 |60129 * | * 1 | CDE#E=ZHFEGR) CONNECTING LEVER ASSY, CD

33 |60129-01 * | * 1 | CDEHREESFE CONNECTING LEVER, CD

34 |60129-02 * | % 1 | COEHZHEEY PIN, CD

35 |28076 * | * 1 | COEEZSFERMDIL BOLT, SOCKET M6X1.0 L=18

36 |60122 * | * 1 | 2 ET=R5%H ADJUSTING SHAFT, UD

37 |60117 * | * 1| RbYR—RZ 4R SUPPORT PLATE, STOPPER

38 31092 * | * 2 | RbyR—IR SR BOLT, SOCKET M4X0.7 L=12

39 |31208 * | x 2 | ZHRIET Y v— WASHER, SPRING 2-4

40 |17059 * | * 1 [ RTUVTZFHRL SUPPORT SCREW M5X0.8 L=10

41 (60077 x | x 1 | L TEUBZE DL FELT, PRESSER ADJUSTING PLATE
42 (60130 x | x 1 | CDSP#HTE Rl SPRING HOOK

43 |[60152 x | x 1 | CDSPH#E LT vk NUT M8

44 (60502 * | - 1 |CDRTYvHC SPRING, C

45 (18349 * | - 2 |cDyyr A —ikyie BOLT, SOCKET M3X6

46 |[60101C * | * 1 |z ETFEyR3ED INNER PRESSER ROD ASSY, UD

26




£ & B {%/Bobbin winder mechanism

s O
o N —

27



%5 {&/Bobbin winder mechanism

—l
[
xn B = = P B
no. | HRERES | | |HE & % DESCRIPTION
PARTSNO. | ® | & |aTY
1 |60571-A * | % 1 [REVIBZ BOBBIN PRESSER, R
2 |BS25413 * * 1 |AREVIRZ EH(ER) BOBBIN PRESSER SHAFT ASSY
3 [ B062400 * | ok 1 [HR&BEL/A—1ERLC SCREW, PAN M4X0.7 L=6
4 | B026040 * | * 1 | REBELN—IEDYS v— WASHER, PLAIN 4
5 |BS25790 * | * 1| &= FER) B-WINDER SHAFT BRACKET ASSY
6 |60222 * | * 1| & =pEm BOBBIN WINDER SHAFT
7 | B048060 * | % 1 | &S hidh 1L DO bE RETAINING RING, E6
8 |BS23651 * * 1 | &=kl SET SCREW, SOCKET (FT) M6X0.75 L=6
9 |BS25417 * | % 1 | R&=ER SPRING
10 | BS25418 * | % 1 | R&BFRLIER SPRING
11 | 60570 * | *x 1 | REZH BOBBIN WINDER SHAFT
12 |[BS25410 * [ * 1 | REBFHE BOBBIN WINDER WHEEL
13 | BS25789 * [ % 1 | RBETLER RUBBER RING, 29
14 | B012400 * | % 2 | &E=FHIFRL SET SCREW, SOCKET (FT) M4X0.7 L=6
15 | BS51262 * * 1 | EFSY&ITHR DUST GUARD PLATE, L
16 |60216 * | ok 1 | R&BETRbyN—hL BOLT, SOCKET M5X0.8 L=35
17 [B025080 * | 1 | REEHET Y v— WASHER, PLAIN S 8
18 | 4135 * | % 1 | B BEAy/A—F Uk NUT, 1 M5
19 |BS25478 * | ok 1 [HRTYAR KNIFE
20 | B062680 * | ok 1 | RUYARIERL SCREW, PAN 4.37X40 L=6
21 | 35994 * | *x 1 | RYYAREY PIN, SPRING 2
22 |BS38736 * * 1 | R&=FEE) BOBBIN WINDER TENSION ASSY
23 37229 x| % 1 | RAFHELLE SET SCREW, SOCKET (CP) M4X0.7 L=5
24 | 11142 * | ok 1 | RUYART Y v— WASHER
25 |40132 * * 1 | R&ZRER/AAR ADJUSTING FLAT SPRING
26 |37532 B 1| REZFFEEH R/ AR ERL SCREW M3X0.5 L=3.0
27 131017 * | * 1 | R&=FEEHRLE SCREW M3X0.5 L=4.0
28 | 40138 * | ok 1 | {k&BEDvarvdh BOBBIN WINDER CUSHION RUBBER
29 |60718 * [ * 1 |AREVEYIED BOBBIN ROTATION STOPPER
#1158 EH{%/Tension release mechanism
[
L= = = Ry =
No, | APEES 2T B & £ DESCRIPTION
PARTSNO. | ® | & |aTY
1 [60150 * | x 1 [&RiFLESEMGR) THREAD FLOAT LEVER ASSY
2 |60150-01 * | x 1 | REFELEDE THREAD FLOAT LEVER
3 60195 * [ * 1 | #RBLESZEEY NEEDLE ROLLER, 6X25
4 |[31021 * | % 1 | REBLEDEHRL BOLT, SOCKET M6X1.0 L=16
5 |60149 * | * 1 | &ZBLLA—BFTE LEVER SETTING PLATE
6 |38042 * | ok 2 | REBLLNA—EfTHELE SCREW, FLAT M4X0.7 L=12
7 160147 * | % 1 | RiFLLAN— THREAD FLOAT LEVER
8 |[60144 * | 1 | RiFLEE THREAD FLOAT PLATE
9 |60153 * | x 1 | %ZFLLNA—EBRL SHOULDER SCREW 11/64X40
12 | 37134 * | * 1 | #AmFIE SCREW M4X0.7 L=10
13 |31207 * | * 1 [ Pvyvy— WASHER, PLAIN M4

28




$EfFB81%/Thread tension

29



3 EflFRB8{%/Thread tension

—l
[
xn 0 = = PO —
No,| HEES || BE & % DESCRIPTION
PARTSNO. | ® | & |aTY

1 |60134 * | % 1 | E—FFH TENSION ADJUSTING STUD, 1ST
2 |20224 * | % 2 | B—5F0L TENSION DISC

3 | 20226-01 * | % 1 | B&ERT)2Y D04 TENSION SPRING, ©0.4

4 |20225 * | % 1 | g—HFFvb NUT

5 |60133 * | * 1 | E—HFRENT THREAD HOOK, 1ST

6 |60136 * | x 1| AFREAD) TENSION PLATE WITH PIN

7 | 60391 * | * 2 | REAFHE TENSION ADJUSTING STUD

8 |60135-02 * | * 1 | SAFHRAERN THREAD GUIDE

9 |B145446 * | x| 4 | A%M DISC, ; TENSION

10 | B159805 * | * 2 | A—DI DISC PRESSER, ; TENSION

11 | BS07490 * | * 2 | REBERTYLYT TENSION SPRING

12 [ B149566 * | * 2 | REFFA4VIL TENSION NUT

13 | 60138 * | * 1 | RIEERARET THREAD RETAINER

14 |37288 * | * 2 | REERRETIE SCREW, TRUSS M4X0.7 L=5

15 | 10694 x| * 1 | Z&m TENSION SPRING GUIDE ASSY
16 |B118319 * | * 1 | ZEmMitHL SCREW, SM2.38X56 L=6

17 |19512 * | % 1 | RAFH TENSION ADJUSTING STUD, S
18 | 10689 * | x 1 | RB3IRTYLH THREAD CONTROLLER SPRING
19 | 19534 * | * 1 | B—=Lykr vk TENSION NUT

20 |60141 * | % 1| REBEDHIK TENSION RELEASE PLATE

21 |B112712 * | * 2 | REBEDOREELL SHOULDER SCREW, SM3.57X40
22 |60148 * | % 2 | RBOHREY SHOULDER PIN, TENSION RELEASE
23 |60143 * [ * 1 | REHFLE>HRL PUSHER PIN, M4X0.7, TENSION RELEASE
24 | 20226-02 * | x 1 | RBEOHELRTYLS SPRING

25 | 60142 * | * 1 | REOHLE KTV NUT, CAP M4

26 | 4137 * | x 1 | RBOHLEVARAT Y NUT, 1 M4

27 |10690 * | * 1 | RV %= STOPPER

28 | B062670 * | *x 1 | £B1ERTI T ZIT1ERL SCREW, PAN SM3.57X40 L=5
29 |60137 * | * 1 | RAFEHT— COLLAR, TENSION STUD

30 |37229 * | % 1 | RFFEHS—IE SET SCREW, SOCKET (CP) M4X0.7 L=5
31 |34629 * | % 2 | AFRILE SCREW, TRUSS M4X0.7 L=8

32 | 31568 * | x 1| Em&REMNT(E) THREAD GUIDE, U

33 | 34629 * | x 1| EmHRENT (L) IE SCREW, TRUSS M4X0.7 L=8

34 |60534C * | * 1| mARENT(R)ME THREAD HOOK ASSY, D

35 | 60534 * | * 1| mRENTCT) THREAD HOOK, D

37 | BS48761 * | *x 1 | R THREAD CLAMP

38 |BS49530 * | * 1 | $tRERNBLIER SPRING COMPRESSION

39 |B112301 * | * 1 | Bfal SHOULDER SCREW, SM3.18

40 | 60140 * | *x 2 | @ARE(T) L SCREW, FLAT M5X0.8 L=8

41 |28206 * | * 2 | O—LybrRrysi— STOPPER, TENSION NUT

42 |37229 * | * 1 | RFAFEL SCREW M4X0.7 L=5

43 |60136C * | * 1 | SAFR(CKHE) TENSION PLATE COMPLETE

30




#5 7 - 78 B81%R/Lubrication




#a:H - &R 1%/ Lubrication

—l
[
xn B0 = = P B
No, | APEES || BB & % DESCRIPTION
PARTSNO. | ® | & |aTY

1 160157 * | % 2 | CDAZJLH OIL WICK, 400

2 | 60089 * | % 1 | #8147 OIL PIPE

3 |B142274 * | % 1 | #AHREFED Lt RUBBER CAP, 4.2

4 | 60088 x| * 1 |Esz OIL WICK SUPPORT

5 |28563 * | * 1 |RSEZLE BOLT, SOCKET M5X0.8 L=8
6 |60033 * | * 1 [#ELEETzILE FELT

7 | 60006 * | * 1 | 7—LT7I)LR(B) FELT, B

8 | 60005 * | * 1 | 7P—LTTI)LR(A) FELT, A

9 |60157 * | * 3 | etELBEAZILHIS OIL WICK, 400

10 |61523-04 * | * 1 | 7—LEHRYE=—)L/ 31T (B) OIL TUBE,

11 [ 61528-04 * | ok 1 ()T UAR OIL WICK,

12 |30750 * | ok 1 [ T7UARIENUR CLAMP

13 | 61523-05 * | * 1 |#ELERBRYE=——IL/I(T OIL TUBE,

14 | 61528-05 * | % 1 | L EHRBRYES OIL WICK,

15 | 61523-06 * | * 1 | 7—LEHRYVE=Z—)L/ 1T (A) OIL TUBE,

16 | 60087 * | * 1 |EELAT PIPE

17 |BS14189 B 1 | #G5imAEF TERMINAL

18 | 60366 * | % 1 | #EBFEE——IL (T OIL TUBE, 185

19 [B142274 * [ % 1 | #HEBEFI LR RUBBER CAP, 4.2

20 |60118 x| * 1 | EFTERSEE=——IL(4T OIL TUBE, 150

21 | 60119 x| * 1 | ETFTERGHEHS OIL WICK, 220

22 |0148-E * | * 1 [$&HEBFEILE FELT, 3X25

23 |30022-A * | * 1 | #8m/ 8/ TRz CABLE CLAMP

24 |60105 * * 1 | L TFTERAGFEITILL FELT, UD ADJUST. BRACKET
25 | 60104 * | * 1 | L TF=AEETILNER FELT SUPPORT

26 | 37136 * | % 1 | L TF=AEETILNEZIE SCREW M5X0.8 L=10
27 |BS01328 * | % 1 |ASFEIIILMNEZAT— COLLAR

28 |16287 * | * 1 | ETFERHFETIMEZ TV v— WASHER, PLAIN M5

29 |61523-07 * | % 1 | 7—L#EHEZ—ILAT OIL TUBE,

30 | 60367 * | % 2 | YRS/ Y-JOINT

31 | 60377 * | * 1 | YRISaA U REZ— LA T OIL TUBE, 40

32 |61523-08 * | * 1 |[#BERYE=—IL/S4T OIL TUBE

34 |60372 * | * 1 | FE@®RRD SPONGE, LOWER SHAFT
35 |4223 * | * 1 |RIRUDHZ SPONGE SUPPORT

36 |3052 x | * 1 | RRUORZIE SCREW 9/64X40 L=45
37 |BS38735 x | * 1| FERARIL(R)HBF OIL FEED PIPE

38 |60356 * | % 1 | Z4IL3—E1R PLATE, FILTER BRACKET
39 |60357 x| * 1 | Z4NE—EBRNAT PIPE

40 |BS38247 * | * 1 [Z40%8— SUB-TANK

41 60362 * | x| 2 |48 —TLiz RUBBER CAP

42 |BS44995 * | * 1 [ZziLk FELT

43 | 60361 * | * 1 |EEvo/89% PACKING

44 18040 * | * 4 |Ez— LA THRLYSUT1E SCREW 9/64X40 L=8
45 16603 * * 2 |43 —E#R1E SCREW 9/64X40 L=19
46 |60365 * | % 1 | RNYRREUIHEHE =— L1 T OIL TUBE, 450

47 |BS07876 * | x 1 | Z4EB—(TiRZ TUBE CLIP

48 | 30625 * | % 1 |Ez—ug7mLysy 7 CLAMP

49 |8040 * | * 1 |E=—LA4TRLYS>T1E SCREW 9/64X40 L=8
50 |[30025 * | * 2 |EZWIRAT OS50 Tk Ty v — WASHER, PLAIN L3.5

51 |60374 * | % 2 | #E3/\ R(TC-150) CABLE TIE

52 |60357 x| * 1 | 7—LEERRY(T PIPE

53 |37209 x| * 1 | ETFERHFETILMEZLE SCREW, PLAIN M5X0.8 L=12
54 |60527 * | % 1 RELNRATEEE=—IL(T OIL TUBE, 5

55 | 60532 * | *x 1 |EZ=)LFa—T%% TUBE SUPPORT

56 |31207 * | * 1 | Fa—TXRILETVIv— WASHER, PLAIN M4

57 |15087 * | * I ACwE: e RETAINER

58 |6333 * | x| 3 |47z SCREW 9/64X40 L=6.5
59 |61633 * | * 1 | &R OIL WICK,

60 |61634 * | * 1 | AvEE=——)L/ (T OIL TUBE ,

61 |30625 * | * 1 |Ez—Li4TH/Zz 52T PIPE CLAMP

68 | 15087 * | % 2 | INATHZ RETAINER

32




949491\ B81%(-BT)/Quick reverse mechanism (-BT)

33



94921\ R8{%(-BT)/Quick reverse mechanism (-BT)

—l
[
xn 0 = = PO —
A R R & % DESCRIPTION
PARTSNO. | ® | & |aTY

1 160207 - | % 1| BTESE (HR) CYLINDER CONNECTION ASSY
2 |B100511 - | % I ARSIV =1V SCREW 4.76X32 L=6.5

3 |B149094 - | * 1 |BTEHKAHS- STUD, ;S-LEVER

4 |BS01304 - | % 1 |BTE#HE#HEORL SCREW 6.35X28 L=18

5 [B149095 - | * 1 |BTERKES WASHER, PLAIN 6

6 |[60205 - | * 1 |BTYULA-(#8) CYLINDER ASSY

7 |60205-01 - | % 1 (BT A- CYLINDER

8 |60192-02 - | % 1 |#F JOINT

9 |60123-03 - | % 1 | HALoy- SILENCER

10 | 61543-02 - | = 1 [BTHI7—F2-7 AIR TUBE, 1020

11 |60206 - | % 1 [BTYUUA -tk SETTING PLATE, CYLINDER
12 135034 - = | 2 |BTYUvS-1E BOLT, SOCKET M6X1.0 L=20
13 |28578 - | * [ 2 |BTYYUH-1ETy - WASHER, SPRING 2-6

14 160209 - | = 1 [ZWwFyon KNUCKLE

15 30804 - | = 1 [ZWwFyoi vk NUT, 3 M6

16 | 18065 - | * [ 3 |BTYYLA-EftHRIE BOLT, SOCKET M5X0.8 L=14
17 90625 - | = 3[BTV S -ZRIET Y - WASHER, SPRING 2-5

18 [30715 - | % 1 | ZWFvo ey COUPLING PIN

19 [4839 - | * | 2 |ZWFHvHILE LS RETAINING RING, E4

34




RA A vFBE{%(-FL)/Knee switch mechanism (-FL)

AT a3 B/ Optional parts

3 &

@_A\/@{
%
Vv

FH XM vFE{R(-BT)/Manual switch mechanism (-BT)

35



RRA A vFEE{% (-FL)/Knee switch mechanism (-FL)

—l
[
xn B0 = = P B
no. | HRERES | | |HE & % DESCRIPTION
PARTSNO. | ® | & |aTY
1 |60541C - || 1 |BRRIyFEYE KNEE SWITCH ASSY
2 |B142026C - | 1| R yFEATFEE(RR) KNEE SWITCH SHAFT ASSY
3 |B142026 - | 1 [ RAOYFESTITE KNEE SWITCH SHAFT
4 [B142027 - || 1 | RAIYFERSTITES BRACKET, ;SHAFT
5 |B100463 - || 1 [ RAOyFEFIFEIERL BOLT, SQUARE 7.94X18 L=135
6 |B114967 - | (% 1 | RAYFEFIFER MY/ 8— STOPPER, ;K-LIFTER PLATE
7 |B110087 - || 1 | RAOyFERFIFEL BOLT 5.95X28 L=8
8 | 60541 - || 1 [BRRyF(FR) SWITCH & CONNECTOR ASSY
9 |60541-03 - || 1| BRRAyF BT TR (BR) SWITCH & SETTING PLATE ASSY
10 |30187 - || 2 [akosEy PIN CONTACT
11 30185 - || 1 [axoa—P) 6P NYLON CONNECTOR
12 | 30151 - || 1 [aRs8—hH/N—6P PLUG COVER, #14
13 130750 e IO L YAVIN BEAD BAND, S
14 | 40253 - || 4 |BRRAYFEAAIFRRAL WOOD SCREW, FLAT M4.1X25
(%) FFoavE R Optional parts

FEFH XA vFEE{R(-BT)/Manual switch mechanism (-BT)

—
[
n 0 = = =
no | HREES | |5 |HE & % DESCRIPTION
PARTSNO. | ® | % |aQTY

1 | 61603C - | * 1 | RAyFtvbk SWITCH COMPLETE

2 |60177 - | % 1 | RAYFH— SWITCH COVER

3 |60175 - | * | 3 | RAYF(UB-15KKS1N) SWITCH, UB-15KKSTN

4 |61604 - | = 2 | TSVORAYF SWITCH

5 |60184 - %] 3 |[LYX LENS

6 |60170-01 - | * 1 |[#LRE><T—2 QR PUSH BUTTON MARK, QR

8 |60170-03 - | * 1 [$#LARE2><—Y BC PUSH BUTTON MARK, BC

9 | 60170-04 - | * 1 [#LAKRE<T—Y HS PUSH BUTTON MARK, HS

11 | 60183 - |+ | 5 |#LREY PUSH BUTTON

12 | 61541 - | * 1 | RAyFHr—TIL HARNESS

15 | 61542 - | % 1 |BTRAYFH—TIL HARNESS COMPLETE

17 | 60479 - | * 1 | axry8—Hh/A—15P CONNECTOR CAP

18 | 60466 - | * 1 [ax952—15P NYLON CONNECTOR

19 | 30750 - | % Ik VAW CABLE TIE

20 |[60178 - | % 1 | RAYFHhN—IR SWITCH COVER PLATE

21 | 37288 - | % 2 | RAyFHN—1k SCREW M4X0.7 L=5

22 | 60204 - | * 2 | RAYFH/\—RIE SCREW M4X0.7 L=6

23 | 31207 - | = 2 | RAYFHIN—RIETYSv— WASHER, PLAIN M 4

25 | 60543 - | % 3 |axyBEY PIN CONTACT : LLM-01T-1.3E
27 |60181-01 - | % 1 | B WIRE

28 | 60543 - | % 2 |aARPBEUBTRAAYFH) PIN CONTACT : LLM-01T-1.3E
29 | 60572 - | x| 2 |WWEF1—T HEAT SHRINKABLE TUBE

30 |60573 - | x| 2 |WWEF1—T HEAT SHRINKABLE TUBE

32 | 61605 - | = 2 |REv(8) BUTTON

36




ZE[£ B {&/Air pressure mechanism

1

WX 7OF 1T —AE{%(-FL)/Presser foot actuator mechanism (—FL)

37



ZE £ B8{%/Air pressure mechanism

O o = -
No. | EmES 2% HE a £ DESCRIPTION
PARTSNO. | ? | 8 |aTY
1 | 61960C - | x| 1 | ERFEYFEE) SOLENOID VALVE SET, 4
2 | 61959 - | x| 1| BEFGE) SOLENOID VALVE ASSY, 4
3 | 61960-10 x| 1 |43 44 CONNECTOR ASSY, 4
4 | 61945 - x| 2 | T34 PLUG

W2 7OF 1T —A2EH{%(-FL)/Presser foot actuator mechanism (—FL)

—
[
L= = = Ry =
no.| HEES || B & % DESCRIPTION
PARTSNO. | ® | & |aTY
1 160172 - | % 1 [FLYU A —FR) CYLINDER ASSY
2 |60172-01 - | * 1 |FLY Y5 — CYLINDER
3 |60172-02 - | * 2 |#rF JOINT
4 |[60172-03 - | % | 2 [FLOYLH—1ERl BOLT, SOCKET M5X0.8 L=45
5 [60174 - | % 1 |FLYYA—#LAl SCREW
6 |[28070 - | % 1 |FLO A —#R LT vk NUT, 3 M8
7 |61543-03 - | % | 2 |[FLEZT7—F2—7

AIR TUBE, 1050

38




a4 .4 —7J JL/Connectors and cables

39



494 . —7J JL/Connectors and cables

—l
[
R = = =
No. | ERmES P 2 DESCRIPTION
PARTS NO. $
1 | 60481 * 1 | EEmF CRIMP-TYPE TERMINAL
2 | 60480C * 1 | 7—R#(H8) GROUNDING WIRE COMPLETE
3 |30150 * 1 [axo4h/8—6P CONNECTOR CAP 6P
4 |[17376 * 1 |axv4% 6P CONNECTOR 6P
5 |[60565C * 1 [BRRAyFr—T I HARNESS FOR KNEE SWITCH
6 |BS03815 * 1 [3xo4Hh/8— 12P CONNECTOR CAP 12P
7 |B153969 * 1 [axo%12P CONNECTOR 12P
8 |61569 * 1 |5—T o527 13N CABLE CLAMP 13N
9 |30025 * 1 [Tyv— WASHER
10 |[8040 * 1 [95>71kRl SCREW 9/64X40 L=8.0

40




{1/E &aBi1% 1/Accessories 1

41



{18 &% 1/Accessories 1

—l
[
xn B = = P B
No, | HEES || BE & % DESCRIPTION
PARTSNO. | ® | & |aTY

1 |NO124 * | % | 3 |& DPx17 #24 NEEDLE DPX17 (#24)

2 |[15041 x | x| 3 |REY BOBBIN

3 |[1872 * | % 1 | RALUF(I5MM) HEXAGONAL WRENCH, 1.5

4 (19456 * | % 1 |RALVFEMM) HEXAGONAL WRENCH, 2

5 19457 * | % 1 [RALUF25MM) HEXAGONAL WRENCH, 2.5

6 |19458-A * | x 1 |RALVFEMM) HEXAGONAL WRENCH, 3

7 | 19459 * | x 1 [RALUFAMM) HEXAGONAL WRENCH, 4

8 | 19460 x| % 1 | RALVFEMM) HEXAGONAL WRENCH, 5

9 |25649C x | % 1 [FSA4/ —4548 SCREW DRIVER COMPLETE
13 160699 * * 1 |RAEERCEL SCREW DRIVER, HEXAGONAL 2.5
14 | 19462 x| % 1 [ AHRLUF DOUBLE WRENCH

16 |8132-A * | * 1 |[EBASE ACCESSORY BAG

17 |[8124 * | % 1 |2 h— MACHINE COVER

19 |11169-B * | *x 2 |2V (AFXEVY) MACHINE HINGE CONNECTION
20 |11170 * | * 4 [Z2oEVDHFEVD)IE SCREW 6.75X24 L=7.5

21 |11171 * | x| 2 |ZIDoEVTURIT MACHINE HINGE CONNECTION CUSHION
22 |6052 * | % 4 [Z2oEVTDRITIEHKRRL WOOD SCREW

23 |60386C * | * 1 [H3Z2FER) OIL PAN ASSY

24 |60386 * | % 1 [m=iT OIL PAN

25 |PL-09 * | % 1 [7—R35R)L LABEL, GROUNDING

26 | 15081 * [+ | 6 |iMZITETITHRL WOOD SCREW

27 |15082 * | % 1 [BUA POLY OILER

28 |BS53188 * |+ | 2 |a—F—=2F@B) CORNER SUPPORT

29 |B148890 * | % | 2 |3—F—FFA) HEAD CUSHION

30 |[6055 * | * 2 |[3—F—%=I+(A) LLET NAIL

31 |BS53190 * | % | 2 |BEEPE(T LRSREE SPACER, C-SUPPORT

32 |BS53189 * | x| 2 |a—F—=2FT LFEE SPACER, H-CUSHION

36 |60478-AC * | % 1 |BREFER) KNEE LIFTER ASSY

37 |61868 * | % 1 |BREITF#FE BRACKET, KNEE LIFTER

38 |B104619 * | x 1 |BREFIITEY KNEE LIFTER BAR

39 |BS34756 * | % 1 [BRET KNEE LIFTER PLATE

40 |B114967 * | % 1 |BRYTRIy/N— STOPPER, :K-LIFTER PLATE
41 |B110087 * | % 1 |BRYTIE BOLT 5.95X28 L=8

42 |BS31885 * | % 1 |BRYTHNN— COVER, ;K-LIFTER PLATE

43 (61869 * | * 1 |BREF#FIER SPRING

44 17066 * | * 1 |BREF#FEETRE SCREW H/S M8X1.25 L=10
45 11193 * | x 1 [Fa1i2y OIL TANK

46 8125 * | * 1 |mEL OILER

47 |35254 * | x 1 [RiItEvk THREAD STAND ASSY

48 | 60012 - | = 1 [3—KHa1— CORD COVER

49 |60374 - | % (I =1 VAWIN CABLE TIE

50 |[61575 * | % 1 |EEERR A 4% HEAD REST

51 |6035 * | x 1 [BEIF#FIE4aknal SCREW 3/32X56 L=2.7

52 |61868C * | % 1 |BRETFH#F ($8) BRACKET, KNEE LIFTER ASSY

42




{18 &aB81% 2/Accessories 2




{18 &B81{% 2/Accessories 2

—l
[
xn B = = P B
No, | APEES || % BE & % DESCRIPTION
PARTSNO. | ® | & |aTY
1 61527 * * 1 | RNJLFAH—KR) BELT GUARD COMP.
2 |61527-01 * | ok 1 [RNILMA—FK(A) BELT GUARD (A)
3 |61527-02 * | ok 1 [RNJLMA—K(B) BELT GUARD (B)
4 |161527-03 * | ok 1 [NJLMH—FK(C) BELT GUARD (C)
5 28138 * | ok 3 | RJLMH—K(B)IE SCREW M6X1 L=10
6 |10599 * | ok 3 [RJLMAH—=F(B) LTV v— WASHER
7 28138 * | ok 4 | RJLFH—K(C)1E SCREW M6X1 L=10
8 10599 * | ok 4 [RJLMH—=F(C)IETYv— WASHER
9 34629 * | % 3 [NILMH—F(A)IE SCREW M4X0.7 L=8
10 |17529 * [ ok 1 | BRHEBEAE SYNCHRONIZER SUPPORT
11 37102 * | * 2 |BREBIZAEEETVE NUT M6X1
12 |30625 * | % 1 |BHEE‘I—KI5>T CABLE CLAMP
13 | 30046 * | % 1 [3—KF95271E SCREW M4X0.7 L=6

44




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—-mail: exsa|es@seiko—sewing.00.‘jp https://WWW.SeikO_SeWing.CO._jp/en
T 273-0018 FZE B fatEh R HAT2-13-6 AL

TEL: 047-420-3561

FAX: 047-420-3560 (=]

E-mail: eigyo@seiko—sewing.co,jp https://www.seiko—sewing.co.jp/

Parts No. PB98890 (0524)
Rev. 4.5



